
Back to TOC



Ref.
No.

No.
Req.Description Description

Ref.
No.

Part
No.

No.
Req.

Part
No.

CANADA:
FLUID-PACK INTERNATIONAL LIMITED
A Part of the Monarch Hydraulics Group
460 Newbold St., London, Ontario, Canada N6E 1K3
Telephone:  (519) 686-5900
Telefax:  (519) 686-8976

U.S.A.:
MONARCH HYDRAULICS, INC.
P.O. Box 1764, Grand Rapids, Michigan 49501-1764, U.S.A.
Telephone:  (616) 458-1306
Telefax:  (616) 458-1616
http://www.monarchhyd.com

.A.S.U ni ohtiL                                                                     10-5812 .oN mroF               

M-723

1 01349 STRAP, Motor-Solenoid Connecting 1

2 03427 SWITCH, Solenoid, 12 VDC, 3 post 1
grounded to can

03336 SWITCH, Solenoid, 12 VDC, 3 post 1
insulated ground

3 17071 SCREW, Round Head Machine 10-32 x 5/16" 2

1CDV 21 ,cirtcelE ,ROTOM111804
1CDV 21 ,cirtcelE ,ROTOM21180

142-61/5 xeH ,TUN •526705

1"61/5 kcoL ,REHSAW •187706

7 07738 • SCREW, Hex Head Cap 1/4-20 x 6-1/2" 2

2"4/1 kcoL ,REHSAW •597708

2"4/1 ratS ,REHSAW •737709

1rotom ,esaB ,GNIRAEB •8132001

FOR FURTHER BREAKDOWN OF MOTOR, SEE MOTOR
SECTION

11 12397 BASE ASSEMBLY, Modular 1

12 00076 • PARTS KIT, Manual Override 1

1LAES •9512031

14 03766 • PARTS KIT, Relief Valve 1

15 00078 • PARTS KIT, Check Valve(manual descending)1

16 07526 • PARTS KIT, Valve Assembly, poppet/ball 1
 check

17 02352 • O-RING, Industrial (3-5/8" x 3-7/8" x 1/8") 1

18 00120 • O-RING, Industrial (1/2" x 5/8" x 1/16") 1

19 K12171-150 PUMP ASSEMBLY, Modular 1
K12171-200 PUMP ASSEMBLY, Modular 1
K12171-250 PUMP ASSEMBLY, Modular 1
K12171-270 PUMP ASSEMBLY, Modular 1
K12171-330 PUMP ASSEMBLY, Modular 1
K12171-380 PUMP ASSEMBLY, Modular 1
K12171-510 PUMP ASSEMBLY, Modular 1

20 07819 • SCREW, 1/4-20 x 2 3/4 Socket Head Cap 4
(For Pump Assembly -150 & -200)

07818 • SCREW, 1/4-20 x 3 Socket Head Cap 4
(For Pump Assembly -250, -270, -330, -380)

07837 • SCREW, 1/4-20 x 3 1/4 Socket Head Cap 4
(For Pump Assembly -510)

21 03406 BOX ASSEMBLY, Push Button(weather proof) 1

22 03690 • PARTS KIT, Gaskets (weather proof) 1

23 03691 • PARTS KIT, Strain Relief (weather proof) 1

24 03368 • SWITCH, Push Button, 2-terminal (weather 2
proof)

25 03317 BOX ASSEMBLY, Push Button 1

26 01418 • STRAIN RELIEF (Plastic) 1

27 03313 • SWITCH, Push Button, 2-terminal 2

28 03731 CORD, Harness, 72" 16-3, valve grounded 1
(push button)

03320 CORD, Harness, 72" 16-3, switches grounded 1
(push button)

29 01420 FITTING, Strain Relief, slotted 1

30 01338 TERMINAL, Closed End, connector 1

31 03240 BOX ASSEMBLY, Push Button(weather proof) 1

32 00178 FILTER ASSEMBLY, Inline 4-5/8" Long 1

33 03692 • PARTS KIT, Gasket & Filter 1

34 00506 VALVE ASSEMBLY, 12 VD, 1
grounded cable

00087 VALVE ASSEMBLY COMPLETE, 1
12 VDC,  2 leads

35 00088 • VALVE, 2 Way - 2 Position, 12 VDC, 2 leads 1

36 00496 • • COIL, 12 VDC, 2 Way - 2 Position, grounded 1
coil

00089 • • COIL, 12 VDC, 2 Way - 2 Position, 2 leads 1

37 00262 • • CARTRIDGE, 2 Way - 2 Position 12 VDC 1

38 00121 • • • PARTS KIT, 2 Way - 2 Position, cartridge 1

39 06385 RESERVOIR, DYNA-CHUTE 1

1)citsalp( tneV ,GULP3411004

41 01459-02.75 TUBE, Filter Suction 3/8 NPT 1

1)noitcus( retliF ,NEERCS4311024

43 01479-04.00 TUBE, Return 1/8 NPT x 4" (plastic) 1

44 07703 SCREW, Thread Forming 10-24 x 3/8" 6

45 06619 RESERVOIR, Aluminum, DYNA-CHUTE 1

1riovreseR ,TEKSAG8053064

47 01384 COVER ASSEMBLY, Reservoir 1

48 07747 SCREW, Socket Head Cap, 1/4-20 x 3/4" 8

49 07681 STUD, Special 5/16-18 x 1" 2

1leets ,evitcetorP ,REVOC5441005

51 07680 NUT, Hex 5/16-18 With Nylock 2

2"61/5 talF ,REHSAW1087025

Back to TOC


